
GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT   

 

GH-TR-GE-00-0001 

 

GHRMAGHELE DWTP – SETTLING STAGE UPGRADING 

TECHNICAL REPORT 

 

     

     

     

26.09.25 0 First Issuance JMM EPT 

DATE REVIEW EMISSION DRAFTED VERIFIED 

 

Comments 

 

 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  1 

 

INDEX 
1. BACIVKGROUND ........................................................................................................ 1 

2. DESIGN DATA .............................................................................................................. 2 

2.1. PRELIMINARY STUDIES .................................................................................... 2 
[...]
- 2 Treated water storage tanks for filters backwashing, 4.000 m³ each. 

- Poly-aluminum Chloride (PAC) – Storage and dosage facilities. 

- Chlorination facilities: 
o Pre-Oxidation. 
o Treated water disinfection. 

During heavy rain seasons, the current settling facilities cannot face high turbidity ranges in 
raw water. Therefore, the sand filter batteries must cope with these high turbidity levels in the 
raw water, and consequently in settled water, shortening their filtration runs and requiring more 
frequent backwashing operations. 

 

 

 

 

  



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  2 

 

2. DESIGN DATA 

2.1. PRELIMINARY STUDIES 

To develop the present document some baseline data has been provided: 

- DWTP General Layout DWG drawing. 
- Basic treatment process diagrams. 
- Photographic Report. 
- 3 D point cloud scanning of settling facilities  

The design of the updated design facilities has been carried out considering the referred 
information. 

2.2. TREATMENT FLOWS 

The design flows required for the upgraded settlement stage are: 

- Current treatment capacity: 

o Daily:  21.600 m³/d (6,00 m³/s) 

o Hourly: 900 m³/h  

- Future (once upgraded) treatment capacity: 

o Daily:  23.400 m³/d (6,50 m³/s) 

o Hourly: 975 m³/h  

2.3. RAW WATER CHARACTERISITICS 

The main raw water characteristics (2024 yearly average) considered for designing the 
required facilities for settling upgrade are: 

Temperature (°C) 10,45 
pH 7,95 
Turbidity (NTU) 7,03 

Conductivity (μS/cm at 20 °C) 268 
Total hardness (mg-equiv/l) 2,66 

Al (mg/l) 0,52 
Mn (mg/l) 0,02 
Iron (mg/l) 0,23 

Total suspended solids (mg/l) 15,22 
  



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  3 

 

2.5. EXISTING FACILITIES PHOTOGRAPHIC REPORT 

 
Jinvali Dam 

 

 

 
Raw Water Channel from Jinvali Dam –Northeast side view (Settler battery 1) 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  4 

 

 
Raw Water Pumping Station intake(alternative) from Tbilisi Sea  

 

 
Grmaghele DWTP – Existing Facilities  

 

 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  5 

 

 
Existing settlement tanks – North view 

 

  
Existing settlement tank inlet zone– Distribution chamber 

 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  6 

 

 
Existing settlement tank flocculation zones & Stream baffles – View from distribution chamber 

 
 

 
Existing settlement tank static zones & sludge draw-off piping 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  7 

 

 
Existing settlement tank– Outlet penstocks to filtration stage feeding channel 

 
 

 
Existing settlement tanks– Outlet channel to filtration stage 

 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  8 

 

 
 

 
Existing Building– sludge draw-off piping and filters feeding 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  1 

 

 
Ghrmaghele DWTP Existing Facilities– General Layout 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  1 

 

3. CURRENT STATUS AND TROUBLESHOOTING 

As stated before. the raw water is currently treated with a conventional Physical-Chemical 
process, including the following stages: 

- Dual raw water intake: 
o Jinvali dam feeding channel 
o Tbilisi Sea raw water pumping station 

- Static Settling 
o Line 1: 10 tanks 
o Line 2: 12 tanks 

- Sand media gravity filtration 
o Line 1: 10 filters 
o Line 2: 16 tanks 

- 4 Treated water storage tanks, 10.000 m³ each. 

- 2 Treated water storage tanks for filters backwashing, 4.000 m³ each. 

- Poly-aluminum Chloride (PAC) – Storage and dosage facilities. 

- Chlorination facilities: 
o Pre-Oxidation. 
o Treated water disinfection. 

During high turbidity events, such as heavy rainfall, the sedimentation process is generally 
ineffective at reducing turbidity and suspended solids (SS) levels in raw water. The graph below 
illustrates the performance of the sedimentation tanks during a sampling campaign conducted 
in July to assess the current efficiency of the treatment process. The results indicate minimal or 
no removal efficiency under these conditions. 

 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  2 

 

 

The current settlers consist of rectangular shaped tanks built in reinforced concrete. Each tank 
with the following useful dimensions :56,30 x 5,75 x 4,00 / 4,50 m (L x W x H). 

As shown, the expected treatment flow of 6,50 m³/s cannot be treated with process guarantees 
due to the high surface load and low hydraulic retention time obtained with existing tanks 
dimensions. 

The surface load is over 3 m/h, and the overall retention time is under one hour. Consequently, 
turbidity and SS removal efficiency falls below the expected operational standards. 

On the other hand, despite of the fact that poly-aluminum chloride is dosed, the mixing 
efficiency with the current configuration based on baffle walls and submerged weirs (up and 
down streaming), doesn’t meet the adequate mixing rates with the raw water. 

So, not only must the settling process be enhanced, but also the previous flash mixing and 
flocculation steps need to be upgraded in order to meet the proper mixing rates, allowing the 
adequate growing of flocs to be removed in the final settling zones of each tank. 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  3 

 

4. PURPOSE OF THIS DOCUMENT 

The purpose of this Document is to define the most suitable solution and corresponding 
associated works and installations for the drinking water treatment plant of Ghrmaghele (Tbilisi 
– Georgia) upgrading, related to settling stage, and their integration with the rest of existing 
structures and facilities. 

Since Ghrmaghele DWTP has been facing for a long time some problems regarding turbidity 
and SS removal in settlement stage, the Document is mainly focused in this stage of the process. 

The new design of the settlement stage has been carried out using the actual civil work 
structures, but including new elements inside the existing tanks in order to improve the 
efficiency of the physical-chemical process, upgrading the plant to an extend of being able to 
face average, and high season, raw water ratios in turbidity and SS. 

The document also outlines the general guidelines for the design of the new upgraded treatment 
facilities, including location, flow rates to be treated, unit treatment processes, and elevation 
levels of the installations, ensuring proper flow distribution to all points and optimal connection 
between components. The works herein described are located within a plot that currently houses 
the existing facilities. 

The elements included are therefore limited to the Settlement Stage Upgrading of the existing 
Drinking Water Treatment Plant (DWTP), within the boundaries of the currently occupied plot. 
It involves all civil, mechanical, and electrical works related to this stage of the treatment 
process upgrading, providing the technical and economic definition of the elements to be 
improved in the DWTP: 

Upgrading of the DWTP is based on providing adequate treatment capacity under any raw water 
quality conditions within the limits established in the local regulation. The nominal treatment 
capacity has been defined for short-term future in 6,50 m³/s. 

A key premise for the treatment installation and proposed improvements is to achieve maximum 
efficiency in terms of energy use, rational water use, and CO₂ emissions reduction, as well as 
maximum operational safety and flexibility, optimizing operating costs. 

As a result of the above, the new treatment arrangement per tank will broadly consist of: 

- Two (2) new flash mixing chambers per tank (settler) for proper chemical merging. 
- One (1) new flocculation chamber configured as a two-stage unit with two (2) 

hydraulically connected compartments in series. 
- One (1) static settling zone, with the possibility of partially removing from 0 ÷ 50 % of 

treatment flow per tank. 
- One (1) final lamella settling zone to treat from 50 ÷ 100 % of treatment flow per tank.  

 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  4 

 

 
Ghrmaghele DWTP – Existing facilities – Isometric view 

 

 
Ghrmaghele DWTP – Upgraded facilities – Isometric view 

 

  



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  5 

 

5. SETTLING FACILITIES UPGRADING 

5.1. FLASH MIXING – COAGULATION 

Existing raw water inlet to current settlers is carried out by means of a slide manual operated 
penstock which leads from the general distribution channel per line to an internal channel-weir 
splitting channel, located inside the feeding column-chamber on the head of each settling tank. 

The current tanks arrangement allows the incoming flow to be delivered from the feeding 
column-chamber into the settler by means of three outlet piping connections. These three pipes 
are connected with the two main distribution pipes located in the lower zone of the bottom slab 
(two demi-truncated pyramid shaped trenches). 

 
Ghrmaghele DWTP – Existing facilities 

Prior to raw water entering the column-chamber, two reagents are dosed, chlorine (oxidation) 
and poly-aluminum chloride (flocculation-coagulation). 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  6 

 

Flash mixing (coagulation) should take place inside the inlet column-chamber, while 
flocculation occurs later, once the water is discharged from the bottom of the tanks in 
downstream flocculation zones, which are set up by using baffle walls. 

This arrangement provides the raw water stream an up and down slow and controlled 
movement. 

The current results clearly indicate that the system's efficiency is insufficient. Proper mixing of 
the coagulant reagents with the raw water is critical to ensure effective floc formation, which is 
a prerequisite for efficient sedimentation in the settling tanks. 

The upgrading of this inlet and splitting structure consists of the following modifications: 

- Remove the existing distribution piping and connections. 

- Level up the bottom of the tank with filling mortar 

- Open two square inlet holes (0,60 x 0,60 m) at the bottom of the column-chambers 
where the current lateral connections are located. 

- Build two overflow walls to set both lateral flash mixing chambers designed. 

- Installation of two (2) rapid vertical shaft mixers in the middle of each new flash mixing 
chamber. 

- Ancillary works in the existing interconnection & access platforms between clarifiers to 
allow mixers installation. 

According to the available information, the two (2) new rapid mixing chambers are 2,00 x 2,00 
m (L x W), with total height, once the bottom has been leveled, of 4,50 m, with an useful height 
of roughly 3,90 m. These dimensions provide, depending on nominal and maximum flow rates, 
a total residence time of approximately 1,80 minutes considering the useful volume. 

Water will enter each chamber from the bottom, passing through the new 0,60 x 0,60 m lateral 
openings. In the center of each new chamber, supported on the existing concrete walkway, a 
vertical-shaft rapid electro-mixer will be installed, otherwise without the agitator’s influence, 
the water flow would be upward, crossing the semi-diagonal of the square chamber.  

The shaft and blades are made of stainless steel AISI 316 L, and the double propeller is driven 
by a 3,00 kW electric motor-reducer, with an output speed of 93 rpm. 

The water overflows through two submerged weirs that are positioned perpendicular to the inlet 
opening. This configuration ensures that the water flow necessarily passes through the influence 
zone of the vertical mixer installed in the chamber, avoiding preferential paths and short-
circuiting in the stream. 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  7 

 

 
Ghrmaghele DWTP – Flash mixing chambers after upgrading – Longitudinal Section 

 
Ghrmaghele DWTP – Flash mixing chambers after upgrading – Cross Section  



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  8 

 

5.2. SLOW MIXING – FLOCCULATION 

Flocculation theory explains how the suspended tiny particles aggregate into larger, settleable 
masses called flocs, driven by overcoming repulsive forces between particles.  

The process can be natural, occurring through factors like gravity and Brownian motion, or 
chemically induced with coagulants and flocculants that neutralize surface charges or 
physically bridge particles. Once formed, these larger flocs can be more easily removed from a 
liquid through processes like sedimentation or filtration, leading to improved clarification. 

Therefore, flocculation is a key process for the optimal performance of the Water Treatment 
Plant (WTP), and requires proper design and control, ensuring the necessary layout and 
adjustment mechanisms to make it effective. 

The fine solids coagulated in the flash mixing previous process, along with precipitates and 
other suspended solids carried by the water, are flocculated into larger and denser solids (flocs) 
easing the downstream settlement process. Flocculation is accelerated in the presence of 
preformed flocs. 

For this reason, the solution designed for DWTP upgrading includes one chamber per tank 
(settler), each one divided into two compartments.  

Water enters the first compartment through a submerged opening of 5,75 x 0,50 m. The outlet 
is configured as a suppressed rectangular weir with a free-flowing nappe, allowing direct 
discharge into the second compartment of the system. 

Each compartment is equipped with one (1) slow-speed vertical mixer, driven by an electric 
motor and gearbox, with adjustable rotation velocity via frequency converter.  

The outlet from the second compartment features a submerged baffle static settling zone at its 
lower zone. This configuration prevents short-circuiting of the water flow through the 
chambers, forcing the water stream to pass through the influence zone of propellers. 

Each chamber has dimensions of 5,75 x 5,75 m. Water depth in the first one is 3,90 m, while in 
the second compartment the maximum will be 3,66 m.  

These dimensions result in a total flocculation volume of roughly 250 m³ per tank, resulting in 
a retention time of 14,10 minutes at future flow rate of 295 l/s per chamber, and 15,30 minutes 
at current flow of 273 l/s per chamber. 



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  9 

 

 
Ghrmaghele DWTP – Flocculation chambers after upgrading – Longitudinal Section 

 

 

Ghrmaghele DWTP – Flocculation chambers after upgrading – Compartments Cross Sections 
 

 

  



GHRMAGHELE (GEORGIA) DWTP – SETTLING STAGE UPGRADING 
GEORGIA  

 

GH-TR-GE-00-0001 – TECHNICAL REPORT  10 

 

5.3. LAMELLAR SETTLEMENT 

Following the flocculation stage, and in line with the flash mixing and flocculation chambers, 
the last part of the existing sedimentation tanks has been divided into two different settlement 
zones. 

The first one has been upgraded to work as a static settlement zone, where stream is forced from 
upper to lower zone of the tank. This static zone is 18,95 m in length and 5,75 m in width. An 